
 PERGOLA
ITEM #0878763

MODEL #L-PG152PST-B

Serial Number Purchase Date

Questions, problems, missing parts? Before returning to your retailer, call our customer 
service department at 1-866-439-9800, 8 a.m. - 8 p.m., EST, Monday - Friday.

AB 17781 

ATTACH YOUR RECEIPT HERE

 26

1

TM

Español   p. 19

 



2

PACKAGE CONTENTS

N

J

P Q

I1

I1

I2

I2

K3

K2

K2

K3

K1

L1
L2

K1
K1

O
M

J

A2
M

A2

H1

G2

B2 G1
H1

I1

H2 K2

K1
G2

G1
I2

D1
I2

D2
G2

K3

K1

K2

K3

L2L1

H2

A1

G1
G2

C1

K1
I1

A1

C2
B1

M

E

EFO



3

PACKAGE CONTENTS

A1
A2

B1

B2

C1

C2

Post 1

Post 2

Top Arc Beam 1

Top Arc Beam 2

      Top Beam 1

Top Beam 2
Top Beam 3

Top Beam 4

PART                       DESCRIPTION   QUANTITY

2

2

2

2

2

7
7

2

2

4
4

2

2

2
2
4

4
2
2

4

2

2

2

Connector 1

Connector 2

Support Bar 2

Support Bar 3
Support Bar 4

Fabric Tube Connector

K3
L1
L2

M

Rail Tube Connector 3
Fabric Tube 1
Fabric Tube 2

Rail Tube

4

2

4

O

P
Q

Ferrule

Base Cover

Base

1N Canopy

  Post Decoration

Beam Decoration

D1

D2
E

F

G1

I1
I2
J

Rail Tube Connector 1K1
Rail Tube Connector 2K2

G2

H1
H2

Support Bar 1



4

HARDWARE CONTENTS (not shown to size) 

Qty. 98 + 11 spare Qty. 16 + 2 spare Qty. 132 + 14 spare Qty. 48 + 5 spare

AA BB KKII

M6 x 15 mm
Short Bolt

M6 x 12 mm
Bolt

M8 x 20 mm
SS Bolt

M6 x 15 mm
SS Short Bolt

M6
Washer

M6 SS 
Washer

M6 x 56 mm
SS Middle Bolt

M6 
SS Nut

M6
Plastic Cap

Qty. 16 + 2 spare

CC DD GGHH

Qty. 16 + 2 spare Qty. 16 + 2 spareQty. 116 + 12 spare

Qty. 2

    M6 
Wrench

ZZ

 

Qty. 4

M6 x 70 mm
Long Bolt

Φ8 x180 mm
Stake

Qty. 16Qty. 30 + 3 spare

 

Qty. 1

M8
Wrench

XXEE FF

 

 

JJ



SAFETY INFORMATION
Please read and understand this entire manual before attempting to assemble or 
install the product.

•  Keep all children and pets away from assembly area. Children and pets should 
   be supervised while pergola is being assembled.
•  This pergola is for domestic outdoor use.
•  Install the pergola on level ground. Stakes are provided to secure the pergola to 
   the ground. Do not assemble the pergola on sandy, muddy or loose soil, as 
   stakes do not have enough holding strength in these types of soil. If you wish to 
   secure the pergola to a wood deck or concrete surface, use anchors suited to 
   these surfaces (anchors not included).
•  Some parts may contain sharp edges. Wear protective gloves if necessary 
   during assembly.
•  This unit is heavy. DO NOT assemble this item alone. Make sure there is 
    sufficient manpower for safe assembling or moving of the pergola.
•  Check all nuts and bolts periodically for tightness and when required, tighten 
    them again.
•   ALWAYS REMOVE the tent before experiencing heavy wind conditions, as 
    it is a semi-permanent construction and not designed to withstand harsh 
    weather, including high wind or heavy rain and snow.
•   Keep all flame and heat sources away from the tent fabric. This tent is made 
    with fabric that meets CPAI-84 specifications for flame resistance. It is not 
    fire proof. The fabric will burn if left in continuous contact with any flame 
    source. The application of any foreign substance to the tent fabric may render 
    the flame-resistant properties ineffective.

WARNING

•  DO NOT use or enter the pergola during harsh weather (e.g. thunderstorms, 
   high winds, hail, heavy snow, etc). In these conditions, it might tip over and 
   could cause serious injury to bystanders. Any damage or injury caused by 
   these conditions is not covered by the warranty.
•  DO NOT install the pergola adjacent to trees a sloped roof. Snow and ice 
   may slide onto the pergola and cause it to collapse.
• DO NOT hang any weights on the roof frame.
• DO NOT use a ladder leaning against the pergola for climbing onto the roof.
• Keep away from heat or flame sources.
• If the pergola will not be used for a long period of time (e.g. during winter 
  time), disassemble and store it in a clean, dry environment.

CAUTION

5



PREPARATION
Before beginning assembly of product, make sure all parts are present. Compare 
parts with package contents list and hardware contents list. If any part is missing 
or damaged, do not attempt to assemble the product.

Estimated Assembly Time:  90 minutes

Tools Required for Assembly (included): Wrench.
Tools Required for Assembly (not included): Phillips screwdriver, hammer, and 
ladders (no less than 8.2-feet tall).
4 people are needed for assembly. A safety helmet should be worn during 
assembly.

6

 



7

ASSEMBLY INSTRUCTIONS

1. Insert the posts (A1, A2) into the base 
    covers (P), then attach the bases (Q) to the 
    posts (A1, A2) using bolts (AA) and 
    washers (BB). Tighten with wrench (ZZ).

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 16

x 16

M6 WrenchZZ x 1

1  

AA BB

A1 A2

P

Q

 

A2

G1

A2

P

P

P

P

O
O

A1

A1

G1
C2

G2
B1

B2

C1
G1G2

G1

G2

C2
B1

C1
B2



8

ASSEMBLY INSTRUCTIONS

• 

2. Attach the post decorations (G1) to the 
    posts (A1, A2) using bolts (CC). Tighten 
    with wrench (XX). Note: Make sure to 
    install the post decorations (G1) facing 
    the same direction as seen in the image 
    at right to ensure the holes are properly 
    aligned with the posts.

2

AA

3-2. Insert the other ends of connectors 1 
       (E) to the top beams 2 (C2), secure 
       with bolts (AA) and washers (BB), 
       tighten with wrench (ZZ) and cover 
       bolts with plastic caps (DD).

3-1. Insert the connectors 1 (E) to the top 
       beams 1 (C1), secure with bolts (AA) 
       and washers (BB), tighten with wrench 
       (ZZ) and cover bolts with plastic caps 
       (DD).

3-1

Hardware Used

CC M8 x 20 mm SS Bolt

XX M8 Wrench

x 16

x 1

3-2

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 6

x 6

M6 Plastic CapDD x 6

M6 WrenchZZ x 1

 

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 6

x 6

M6 Plastic CapDD x 6

M6 WrenchZZ x 1

 

CC 

AA

A1 A2
A1 A2

G1 G1

3-1

BB

DD
AA

C1

E

3-2 
DD
AA
BBC1

C2

E

G1



9

ASSEMBLY INSTRUCTIONS

4. Attach the assembled top beams (C1, C2) 
    to the post decorations (G1) using bolts (II) 
    and washers (KK), tighten with wrench 
    (ZZ) and cover bolts with plastic caps (DD).

5-1. Insert the ferrule (O) to the top arc 
       beams 1 (B1), then attach the top arc 
       beams 1 (B1) with the connector 2 (F) 
       using bolts (AA) and washers (BB), 
       tighten with wrench (ZZ) and cover bolts 
       with plastic caps (DD).

5-2. Attach the top arc beams 2 (B2) with the 
       connector 2 (F) using bolts (AA) and 
       washers (BB), tighten with wrench (ZZ) 
       and cover bolts with plastic caps (DD).

115-2

115114

116115-1

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 6

x 6

M6 Plastic CapDD x 6

M6 WrenchZZ x 1

 

Hardware Used

II M6 x 15 mm SS
Short Bolt

KK M6 SS Washer

x 16

x 16

M6 Plastic CapDD x 16

M6 WrenchZZ x 1

 

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 6

x 6

M6 Plastic CapDD x 6

M6 WrenchZZ x 1

 

115114 DD

KK
II

G1

A1

C2 C1

A2

B1

AA
BB

DD

116115-1

F

O

115-2

B1

B2
F

O



10

ASSEMBLY INSTRUCTIONS

5-3. Move the ferrule (O) to the middle of 
       assembled top arc beams (B1, B2), 
       secure with bolts (AA) and washers (BB),
       tighten with wrench (ZZ) and cover bolts 
       with plastic caps (DD).

7-25-3

6. Connect the assembled top arc beams 
    (B1, B2) with the beam decorations (G2) 
    through the holes of assembled top 
    beams (C1, C2) using bolts (HH), 
    washers (KK) and nuts (GG), tighten with 
    wrench (ZZ) and cover bolts with plastic 
    caps (DD).

12-1
8
12-1
6

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 4

x 4

M6 Plastic CapDD x 4

M6 WrenchZZ x 1

 

Hardware Used

GG M6 SS Nut

HH M6 x 56 mm SS
Middle Bolt

KK M6 SS Washer

M6 Plastic CapDD

M6 WrenchZZ

x 16

x 32

x 16

x 16

  x 2

 

 

 

7-25-3

BB
AA
DD

B2
B1 O

12-1
8
12-1
6

 

DD

KK GG

G2
G1

C1 C2

B2 B1

HH

KK



11

7. Attach the supports 2 (H2) to the posts 1 
    (A1) and the top beams 2 (C2) using bolts 
    (AA) and washers (BB), tighten with 
    wrench (ZZ) and cover bolts with plastic 
    caps (DD).
    Repeat this step for attaching the supports 
    4 (I2) to the posts 1 (A1) and the top arc 
    beams 1 (B1), attaching the supports 1 
    (H1) to the posts 2 (A2) and the top beams 
    1 (C1), attaching the supports 3 (I1) to the 
    posts 2 (A2) and the top arc beams 2 (B2).

7

ASSEMBLY INSTRUCTIONS

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 32

x 32

M6 Plastic CapDD x 32

M6 WrenchZZ x 1

 

7

AA BB

DD

DD

C1C2
B2B1

A1

H1
I1 I2

H2

A2

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

A1

G1

K1

H2

L1
L1

L2

L2

A2

A2

I2

N

M

O

P

P

P

M

I1

A1

K2

K2

K3



12

ASSEMBLY INSTRUCTIONS

8. Connect top beams 3 (D1) with top beams 
    4 (D2), then secure with bolts (AA) and 
    washers (BB).

149. Attach the assembled top beams (D1, D2) 
    to the assembled top arc beams (B1, B2) 
    using bolts (EE) and washers (BB).

9

10. Place the fabric tube connectors (J) onto 
      rail tubes (M) through the bottoms of the 
      rail tube (M).

10

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 14

x 14

M6 WrenchZZ x 1

Hardware Used

EE M6 x 70 mm 
Long Bolt

BB M6 Washer

x 14

x 14

M6 WrenchZZ x 1

 

138
AA

D2

D1

BB

149

BB

BB

EE

EE

D1

D1

D2

D2

B2B1

10

J

M



13

ASSEMBLY INSTRUCTIONS

12. Insert the rail tubes (M) to the rail tube 
      connectors 2 and 3 (K2, K3), then 
      secure them to posts (A1, A2) using 
      bolts (EE) and washers (BB). Tighten 
      with wrench (ZZ) and cover bolts with 
      plastic caps (DD).

12

11. Insert the rail tubes (M) to the rail tube 
      connectors 1 (K1), then secure them 
      to posts (A1, A2) using bolts (EE) and 
      washers (BB). Tighten with wrench (ZZ) 
      and cover bolts with plastic caps (DD).

11

13. Insert the fabric tubes 1 (L1) to the fabric 
      tubes 2 (L2), then secure with bolts (JJ) 
      and washers (BB). Tighten with wrench 
      (ZZ).

13

Hardware Used

JJ M6 x 12 mm Bolt

BB M6 Washer

x 4

x 4

M6 WrenchZZ x 1

Hardware Used

M6 WrenchZZ x 1

M6 x 70 mm Long BoltEE x 8

BB M6 Washer x 8

M6 Plastic CapDD x 8 

Hardware Used

M6 WrenchZZ x 1

M6 x 70 mm Long BoltEE x 8

BB M6 Washer x 8

M6 Plastic CapDD x 8 

12

DDEEBB

A1A2
K2 K3

M

11

DD

EEBB

K1

J

M

A1(A2)

BB
K1

A2A1
EE

DD

M

J

L1

L2
BBJJ

1313

L1

L2
BBJJ



16

A1 A2

J

M

K3K2

14

ASSEMBLY INSTRUCTIONS

15. Attach the fabric tube connectors (J) to 
      the assembled tubes (L1, L2) using bolts 
      (AA) and washers (BB). Tighten with 
      wrench (ZZ) and cover bolts with plastic 
      caps (DD).

15

14. Place the canopy (N) on the top of the 
      pergola, then insert the assembled 
      tubes (L1, L2) into the hemline of the 
      canopy.

14

16. When pulling down canopy (N), make 
      sure it is secured in place with clasps on 
      the rail tube connectors (K2, K3) to the 
      rings of fabric tube connector (J).

16

 

Hardware Used

AA M6 x 15 mm Short Bolt

BB M6 Washer

x 8

x 8

M6 Plastic CapDD x 8

M6 WrenchZZ x 1

 

14

N

L2L1

15

AA
BB

DD J



• The steel components for this pergola are treated with rust inhibiting paint that 
  protects it from rusting. However, due to the nature of steel, surface oxidation 
  (rusting) will occur if these protective coatings are scratched. This is not a defect 
  and thus not covered by the warranty.
• To minimize this condition, it is recommended to use care when assembling and 
  handling the product to prevent scratching the paint. Should any scratch or 
  damage occur, it is recommended to cover the scratch immediately with rust 
  inhibiting paint (not included). Surface rust can also be easily removed with a 
  very light application of regular cooking oil. If surface oxidation (rusting) occurs 
  and if no preventive measure is taken, the oxidation may start dripping onto the 
  deck or patio and cause damaging stains, which may be difficult to remove. 
  This can be prevented if the above-mentioned measures are taken to keep the 
  product from oxidizing.
• Do not use bleach, acid, or other abrasive cleaners on the roof or frame parts.
• Keep instruction manual for future reference.
• Keep the original packaging to store the pergola.

ONE-YEAR LIMITED WARRANTY

workmanship of your item provided the item is maintained with care
and used only for personal, residential purposes.
The manufacturer warranty for this item, is to be free of defects in material and 
workmanship for a period of one year. If any defect is found, please call our 
customer service department at 1-866-439-9800 for help. The manufacturer will 
not cover transportation or delivery costs or compensate the individual or any 
outside party for assembling or disassembling the product. This warranty gives 
you certain rights, and you may have other rights that vary from state to state.

CARE AND MAINTENANCE

15

ASSEMBLY INSTRUCTIONS

17. Lift the base covers (P) and secure the 
      assembled pergola to the ground with 
      stakes (FF). Your pergola is now fully 
      assembled.

17

Hardware Used

FF Φ8 x180 mm Stake x 16

17

FF
FF

FF

P

A1 A2

Q



For replacement parts, call our customer service department at 1-866-439-9800, 
8 a.m. - 8 p.m., EST, Monday - Friday.

REPLACEMENT PARTS LIST

16

A1 B1

B2A2

C1 C2

D1

G1

H1 H2 I1

I2

G2

D2

E

J K1

L1

L2
M

O P Q

K3

K2

F

N



17

REPLACEMENT PARTS LIST

AA BB KKII

CC DD GGHH

ZZXXEE FF

JJ

PART
AA
II

BB
KK
CC
HH

M6 x 15 mm Short Bolt
M6 x 15 mm SS Short Bolt

M6 Washer
M6 SS Washer

M8 x 20 mm SS Bolt

M6 SS Nut

DESCRIPTION PART#

DD
GG

H02015C11
H02015C31
H19001C11
H19001C31
H04020C31
H02056C31
P91204A07001

H14001C31

Φ8 x180 mm Stake

M6 x 70 mm Long Bolt H02070C11

P12401A01001 
EE

FF

M6 Wrench

M8 Wrench H00002C12

H00001C12

XX

ZZ

M6 x 12 mm Bolt H02012C11JJ

M6 x 56 mm SS Middle Bolt
M6 Plastic Cap



Production Number：xxxxxxxx 18
Printed in China

REPLACEMENT PARTS LIST

A1
A2

B1

B2

C1

C2

Post 1

Post 2

Top Arc Beam 1

Top Arc Beam 2

      Top Beam 1

Top Beam 2
Top Beam 3

Top Beam 4

PART

Connector 1

Connector 2

Support Bar 2

Support Bar 3
Support Bar 4

Fabric Tube Connector

K3
L1
L2

M

Rail Tube Connector 3
Fabric Tube 1
Fabric Tube 2

Rail Tube

  Post Decoration

Beam Decoration

D1

D2
E

F

G1

I1
I2
J

Rail Tube Connector 1K1
Rail Tube Connector 2K2

G2

H1
H2

Support Bar 1

P11119A01123

P11035B01122

P11036B01122

P11120A01123

P11037A01122

P12709A01122
P12710A01122

P11038A01122

P11407A01122

P12902A01122
P10007A01122

P11408A01122

P11816A01122

P11814A01122
P11815A01122
P11409A01122

P12812A01122
P12813A01122
P12814A01122

P12811A01122

O

P
Q

Ferrule

Base Cover

Base

P10903A01122

P11510A01122
P11610A01122

N Canopy P00102N12042

P12810A01122

P12809A01122

P11817A01122

DESCRIPTION PART#



 

19

TM

Número de serie Fecha de compra

¿Preguntas, problemas, piezas faltantes?

ADJUNTE SU RECIBO AQUÍ

 PÉRGOLA
ARTÍCULO #0878763

MODELO # L-PG152PST-B

 Antes de volver a la tienda, llame a nuestro 
Departamento de Servicio al Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., 
hora estándar del Este.



20

CONTENIDO DEL PAQUETE

N

J

P Q

I1

I1

I2

I2

K3

K2

K2

K3

K1

L1
L2

K1
K1

O
M

J

A2
M

A2

H1

G2

B2 G1
H1

I1

H2 K2

K1
G2

G1
I2

D1
I2

D2
G2

K3

K1

K2

K3

L2L1

H2

A1

G1
G2

C1

K1
I1

A1

C2
B1

M

E

EFO



21

CONTENIDO DEL PAQUETE

A1
A2

B1

B2

C1

C2

2

2

2

2

2

7
7

2

2

4
4

2

2

2
2
4

4
2
2

4

2

2

2

K3
L1
L2

M

4

2

4

O

P
Q

1N

D1

D2
E

F

G1

I1
I2
J

K1
K2

G2

H1
H2

PIEZA DESCRIPCIÓN CANTIDAD

Tubo larguero

Conector de tubo larguero 2

Poste 1

Casquillo

Cubierta de la base

Base

Poste 2

Viga del arco superior 1

Viga del arco superior 2

Viga de la cubierta 1

Viga de la cubierta 2
Viga de la cubierta 3

Viga de la cubierta 4

Conector 1

Conector 2

Barra de soporte 2

Barra de soporte 3
Barra de soporte 4

Conector de tubo de tela

Conector de tubo larguero 3
Tubo de tela 1
Tubo de tela 2

Toldo

  Decoración del poste

Decoración de la viga

Conector de tubo larguero 1

Barra de soporte 1



22

ADITAMENTOS (no se muestran en tamaño real)

Cant. 98 + 11 
repuestos

Cant. 16 + 2
repuestos

Cant. 132 + 14 
repuestos

Cant. 48 + 5 
repuestos

AA BB KKII

Perno corto
M6 x 15 mm

Perno SS 
M8 x 20 mm

M6 x 15 mm
SS Short Bolt

Arandela
M6

Arandela
M6 SS

Perno mediano
SS M6 de 56 mm

Tuerca
SS M6

Tapa plástica
M6

Cant. 16 + 2 
repuestos

CC DD GGHH

Cant. 16 + 2 
repuestos

Cant. 16 + 2 
repuestos

Cant. 116 + 12 
repuestos

Cant. 2

Llave
M6

ZZ

Perno largo
M6 x 70 mm

Estaca de
Φ8 x180 mm

Cant.16Cant. 30 + 3 
repuestos

Cant. 1

Llave
M8

XXEE FF

Cant. 4

JJ

Perno 
M6 x 12 mm



INFORMACIÓN DE SEGURIDAD
Lea y comprenda completamente este manual antes de intentar ensamblar o 
instalar el producto.

• Mantenga a niños y mascotas alejados del área de ensamblaje. Los niños y las
mascotas se deben supervisar mientras ensambla la pérgola.

• Esta pérgola es solo para uso doméstico en exteriores.
• Instale la pérgola en una superficie nivelada. Las estacas se proporcionan para

asegurar la pérgola al suelo. No ensamble la pérgola en un suelo arenoso,
enlodado o suelto, ya que las estacas no poseen la suficiente fuerza de sujeción
en estos tipos de suelo. Si desea asegurar la pérgola a una terraza de madera o
a superficie de concreto, use anclas diseñadas para estas superficies (las anclas
no se incluyen).

• Algunas piezas pueden presentar bordes filosos. Use guantes protectores si es
necesario durante el ensamblaje.

• Este módulo es pesado. NO ensamble este artículo solo. Asegúrese de contar
con suficientes adultos para ensamblar o mover la pérgola de manera segura.

• Verifique periódicamente que todos los pernos y las tuercas estén apretados,
y apriételos de nuevo según sea necesario.

• RETIRE SIEMPRE la tienda de campaña antes de experimentar condiciones
de vientos fuertes, ya que es una construcción semipermanente y no está
diseñada para soportar condiciones climáticas difíciles, incluidos viento intenso
o lluvia y nieve abundante.

• Mantenga la tela del toldo alejada de las flamas y las fuentes de calor. Esta
tienda está fabricada con tela ignífuga, que cumple las especificaciones
CPAI-84 de resistencia a las llamas. No es a prueba de fuego. La tela arderá
si se encuentra en continuo contacto con cualquier fuente de calor. La
aplicación de cualquier sustancia extraña a la tela de la tienda de campaña

PRECAUCIÓN    
puede hacer que sus propiedades ignífugas se anulen.

ADVERTENCIA

• NO use ni ingrese a la pérgola durante condiciones climáticas difíciles (por
ejemplo, tormentas eléctricas, vientos fuertes, granizo, nieve intensa, etc.). En
estas condiciones, se podría volcar y causar lesiones graves a las personas
cercanas. Cualquier daño o lesión causada por estas condiciones no está
cubierta por la garantía.

• NO instale la pérgola adyacente a árboles o a techos con inclinación. La nieve
y el hielo pueden deslizarse en la pérgola y causar que esta colapse.

• NO cuelgue ningún peso de la estructura del techo.
• NO use una escalera apoyada contra la pérgola para subirse al techo.
• Mantenga la unidad alejada del calor o las fuentes de llamas.
• Si la pérgola no se usará durante un período prolongado (por ejemplo, durante

el invierno), desensámblela y almacénela en un ambiente seco y limpio.
23



PREPARACIÓN
Antes de comenzar a ensamblar el producto, asegúrese de tener todas las piezas. 
Compare las piezas con la lista del contenido del paquete y la lista del contenido 
de aditamentos. No intente ensamblar el producto si falta alguna pieza o si estas 
están dañadas.

Tiempo estimado de ensamblaje: 90 minutos

Herramientas necesarias para el ensamblaje (se incluyen): llave inglesa.
Herramientas necesarias para el ensamblaje (no se incluyen): destornillador Phillips, 
martillo y escaleras (de al menos 2,49 m de alto).
Para realizar el ensamblaje se necesitan 4 personas. Se debe utilizar un casco de 
seguridad durante el ensamblaje.

24



25

INSTRUCCIONES DE ENSAMBLAJE

1. Inserte los postes (A1, A2) en las cubiertas
de la base (P), luego fije las bases (Q) a los
postes (A1, A2) con pernos (AA) y
arandelas (BB). Apriete con la llave inglesa
(ZZ).

 

Aditamentos utilizados

AA Perno corto M6 x 15 mm

BB Arandela M6

x 16

x 16

Llave M6ZZ x 1

1

AA BB

A1 A2

P

Q

A2

G1

A2

P

P

P

P

O
O

A1

A1

G1
C2

G2
B1

B2

C1
G1G2

G1

G2

C2
B1

C1
B2



26

INSTRUCCIONES DE ENSAMBLAJE

• 

2. Fije las decoraciones para poste (G1) a
los postes (A1, A2) con pernos (CC).
Apriete con la llave inglesa (XX). Nota:
asegúrese de instalar las decoraciones
para poste (G1) orientadas hacia la
misma dirección que muestra la imagen
de la derecha para garantizar que los
orificios estén alineados correctamente
con los postes.

2

AA

3-2. Inserte los otros extremos de los 
       conectores 1 (E) en las vigas 
       superiores 2 (C2), asegure con pernos 
       (AA) y arandelas (BB), apriete con la 
       llave inglesa (ZZ) y cubra los pernos 
       con tapas de plástico (DD).

3-1. Inserte los conectores 1 (E) en las 
       vigas superiores 1 (C1), asegure con 
       pernos (AA) y arandelas (BB), apriete 
       con la llave inglesa (ZZ) y cubra los 
       pernos con tapas de plástico (DD).

3-1

Aditamentos utilizados

CC Perno SS M8 x 20 mm

XX Llave M8

x 16

x 1

3-2

 

Aditamentos utilizados

AA Perno corto M6 x 15 mm

BB Arandela M6

x 6

x 6

Tapa plástica M6DD x 6

Llave M6ZZ x 1

 
Aditamentos utilizados
AA Perno corto M6 x 15 mm

BB Arandela M6

x 6

x 6

Tapa plástica M6DD x 6

Llave M6ZZ x 1

CC

AA

A1 A2
A1 A2

G1 G1

3-1

BB

DD
AA

C1

E

3-2
DD
AA
BBC1

C2

E

G1



27

INSTRUCCIONES DE ENSAMBLAJE

4. Fije las vigas ensambladas superiores (C1,
C2) a las decoraciones para poste (G1)
con pernos (II) y arandelas (KK), apriete
con la llave inglesa (ZZ) y cubra los pernos
con tapas de plástico (DD).

5-1. Inserte el casquillo (O) a las vigas del 
       arco superior 1 (B1), luego fije las vigas 
       del arco superior 1 (B1) con el conector 
       2 (F) con pernos (AA) y arandelas (BB), 
       apriete con la llave inglesa (ZZ) y cubra 
       los pernos con tapas de plástico (DD).

5-2. Fije las vigas del arco superior 2 (B2) 
       con el conector 2 (F) con pernos (AA) y 
       arandelas (BB), apriete con la llave 
       inglesa (ZZ) y cubra los pernos con 
       tapas de plástico (DD).

115-2

115114

116115-1

 

Aditamentos utilizados

AA Perno corto M6 x 15 mm

BB Arandela M6

x 6

x 6

Tapa plástica M6DD x 6

Llave M6ZZ x 1

 

Aditamentos utilizados

AA Perno corto M6 x 15 mm

BB Arandela M6

x 6

x 6

Tapa plástica M6DD x 6

Llave M6ZZ x 1

Aditamentos utilizados

II Perno corto M6 x 15 mm

KK Arandela M6 SS

x 16

x 16

Tapa plástica M6DD x 16

Llave M8ZZ x 1

115114 DD

KK
II

G1

A1

C2 C1

A2

B1

AA
BB

DD

116115-1

F

O

115-2

B1

B2
F

O



28

INSTRUCCIONES DE ENSAMBLAJE

5-3. Mueva el casquillo (O) al centro de las 
       vigas del arco superior ensambladas 
       (B1, B2), asegure con pernos (AA) y 
       arandelas (BB), apriete con la llave 
       inglesa (ZZ) y cubra los pernos con 
       tapas de plástico (DD).

7-25-3

6. Conecte las vigas del arco superior
ensambladas (B1, B2) con las
decoraciones para viga (G2) a través de
los orificios de las vigas del arco superior
ensamblada (C1, C2) con pernos (HH),
arandelas (KK) y tuercas (GG), apriete
con la llave (ZZ) y cubra los pernos con
tapas de plástico (DD).

12-1
8
12-1
6

 
Aditamentos utilizados
AA Perno corto M6 x 15 mm

BB Arandela M6

x 4

x 4

Tapa plástica M6DD x 4

Llave M6ZZ x 1

Aditamentos utilizados

GG Tuerca SS M6

HH Perno mediano 
SS M6 de 56 mm

KK Arandela M6 SS

Tapa plástica M6DD

Llave M6ZZ

x 16

x 32

x 16

x 16

x 2

7-25-3

BB
AA
DD

B2
B1 O

12-1
8
12-1
6

DD

KK GG

G2
G1

C1 C2

B2 B1

HH

KK



29

7. Fije los soportes 2 (H2) a los postes 1 (A1)
y las vigas superiores 2 (C2) con pernos
(AA) y arandelas (BB), apriete con la llave
inglesa (ZZ) y cubra los pernos con tapas
de plástico (DD).
Repita este paso para fijar los soportes 4
(I2) a los postes 1 (A1) y las vigas del arco
superior 1 (B1), fijando los soportes 1 (H1)
a los postes 2 (A2) y las vigas superiores 1
(C1), y fijando los soportes 3 (I1) a los
postes 2 (A2) y las vigas del arco superior
2 (B2).

7

INSTRUCCIONES DE ENSAMBLAJE

 AA Perno corto M6 x 15 mm

BB Arandela M6

x 32

x 32

Tapa plástica M6DD x 32

Llave M6ZZ x 1

 
Aditamentos utilizados

7

AA BB

DD

DD

C1C2
B2B1

A1

H1
I1 I2

H2

A2

A1

G1

K1

H2

L1
L1

L2

L2

A2

A2

I2

N

M

O

P

P

P

M

I1

A1

K2

K2

K3



30

INSTRUCCIONES DE ENSAMBLAJE

8. Conecte las vigas superiores 3 (D1) con
las vigas superiores 4 (D2), luego asegure
con pernos (AA) y arandelas (BB).

149. Fije las vigas superiores ensambladas
(D1, D2) a las vigas del arco superior
ensambladas (B1, B2) con pernos (EE) y
arandelas (BB).

9

10. Coloque los conectores de tubo de tela
(J) en los tubos largueros (M) a través
de la parte inferior del tubo larguero (M).

10

138
AA

D2

D1

BB

149

BB

BB

EE

EE

D1

D1

D2

D2

B2B1

10

J

M

 

Aditamentos utilizados

AA Perno corto M6 x 15 mm

BB Arandela M6

x14

x 14

Llave M6ZZ x 1

Aditamentos utilizados

EE Perno largo
M6 x 70 mm

BB Arandela M6

x14

x 14

Llave M6ZZ x 1



31

INSTRUCCIONES DE ENSAMBLAJE

12. Inserte los tubos largueros (M) a los
      conectores de tubo larguero 2 y 3 (K2, 
      K3), luego fíjelos a los postes (A1, A2) 
      con pernos (EE) y arandelas (BB). 
      Apriete con la llave inglesa (ZZ) y cubra 
      los pernos con tapas de plástico (DD).

11. Inserte los tubos largueros (M) a los
conectores de tubo larguero 1 (K1),
luego fíjelos a los postes (A1, A2) con
pernos (EE) y arandelas (BB). Apriete
con la llave inglesa (ZZ) y cubra los
pernos con tapas de plástico (DD).

11

13. Inserte los tubos de tela 1 (L1) a los
      tubos de tela 2 (L2), luego asegure con 
      pernos (JJ) y arandelas (BB). Apriete 
      con la llave inglesa (ZZ).

Aditamentos utilizados

Llave M6ZZ x 1

Perno largo M6 x 70 mmEE x 8

BB Arandela M6 x 8

Tapa plástica M6DD x 8

Aditamentos utilizados

Llave M6ZZ x 1

Perno largo M6 x 70 mmEE x 8

BB Arandela M6 x 8

Tapa plástica M6DD x 8

1212

DDEEBB

A1A2
K2 K3

M

Aditamentos utilizados

JJ Perno M6 x 12 mm

BB Arandela M6

x 4

x 4

Llave M6ZZ x 1

1111

DD

EEBB

K1

J

M

A1(A2)

BB
K1

A2A1
EE

DD

M

J

13

L1

L2
BBJJ

1313

L1

L2
BBJJ



16

A1 A2

J

M

K3K2

32

INSTRUCCIONES DE ENSAMBLAJE

15. Fije los conectores de tubo de tela (J) a
los tubos ensamblados (L1, L2) con
pernos (AA) y arandelas (BB). Apriete
con la llave inglesa (ZZ) y cubra los
pernos con tapas de plástico (DD).

15

14. Coloque el toldo (N) en la parte superior
de la pérgola, luego inserte los tubos
ensamblados (L1, L2) en el dobladillo del
toldo.

14

16. Cuando jale el toldo (N), asegúrese de
que esté fijo en su lugar con sujetadores
en los conectores de tubo larguero (K2,
K3) en los anillos del conector de tubo de
tela (J).

16

 

Aditamentos utilizados

AA Perno corto M6 x 15 mm

BB Arandela M6

x 8

x 8

Tapa plástica M6DD x 8

Llave M6ZZ x 1

14

N

L2L1

15

AA
BB

DD J



• Los componentes de acero de esta pérgola están tratados con pintura
antioxidante que la protege del óxido. Sin embargo, debido a la naturaleza del
acero, puede producirse una oxidación superficial si estos recubrimientos
protectores se rayan. Esto no es un defecto y por lo tanto no está cubierto por la
garantía.

• Para minimizar esta condición, se recomienda tener cuidado cuando ensamble
y manipule el producto para evitar que la pintura se raye. Si se producen rayones
o daños, se recomienda cubrir las rayas inmediatamente con pintura antioxidante
(no se incluye). El óxido superficial también se puede eliminar fácilmente con
una aplicación muy ligera de aceite para cocinar común. Si se produce oxidación
superficial y no se toman medidas preventivas, la oxidación puede comenzar a
avanzar a la terraza o patio y causar manchas perjudiciales que pueden ser
difíciles de eliminar. Esto se puede evitar si se toman las medidas mencionadas
anteriormente para evitar que el producto se oxide.

• No utilice blanqueadores, ácido ni otros limpiadores abrasivos en el techo o las
piezas de la estructura.

• Conserve el manual de instrucciones para realizar consultas futuras.
• Guarde el empaque original para almacenar la pérgola.
UN AÑO DE GARANTÍA LIMITADA

Esta garantía limitada se extiende al comprador original y la misma se aplica a 
defectos en el material y la mano de obra de su artículo, siempre que el artículo 
se conserve con cuidado y solo se utilice para fines personales residenciales.
El fabricante garantiza que este artículo no presentará defectos en los materiales 
ni la mano de obra durante un período de un año. Si encuentra algún defecto, 
llame a nuestro Departamento de Servicio al Cliente al 1-866-439-9800 para 
solicitar ayuda. El fabricante no se hará responsable de los costos de transporte o 
entrega ni tampoco compensará a la persona o a terceros por el ensamblaje o 
desensamblaje del producto. Esta garantía le ofrece ciertos derechos, pero usted 
puede tener otros derechos que varían según el estado.

CUIDADO Y MANTENIMIENTO

33

INSTRUCCIONES DE ENSAMBLAJE

17. Levante las cubiertas de la base (P) y
asegure la pérgola ensamblada en el
suelo con las estacas (FF). Su pérgola
ya está completamente ensamblada.

17

Aditamentos utilizados

FF Estaca de Φ8 x180 mm x 16

17

FF
FF

FF

P

A1 A2

Q



Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al 
Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., hora estándar 
del Este.

LISTA DE PIEZAS DE REPUESTO

34

A1 B1

B2A2

C1 C2

D1

G1

H1 H2 I1

I2

G2

D2

E

J K1

L1

L2
M

O P Q

K3

K2

F

N



35

LISTA DE PIEZAS DE REPUESTO

AA BB KKII

CC DD GGHH

ZZXXEE FF

JJ

II
BB
KK
CC
HH

Perno corto SS M6 de 15 mm
Arandela M6

Arandela M6 SS
Perno SS M8 x 20 mm

Tuerca SS M6

DD
GG

AA Perno corto M6 x 15 mm H02015C11

JJ Perno M6 x 12 mm H02012C11

H02015C31
H19001C11
H19001C31
H04020C31
H02056C31
P91204A07001

H14001C31

Estaca de Φ8 x180 mm

Perno largo M6 x 70 mm H02070C11

P12401A01001
EE

FF

Llave M6

Llave M8 H00002C12

H00001C12

XX

ZZ

Perno mediano SS M6 de 56 mm
Tapa plástica M6

PIEZA DESCRIPCIÓN          PIEZA#



36

Impreso en China

LISTA DE PIEZAS DE REPUESTO

Numero de producción：xxxxxxxx

A1
A2

B1

B2

C1

C2

K3
L1
L2

M

D1

D2
E

F

G1

I1
I2
J

K1
K2

G2

H1
H2

P11035B01122

P11036B01122

P11120A01123

P11119A01123

P11037A01122

P12709A01122
P12710A01122

P11038A01122

P11407A01122

P12902A01122
P10007A01122

P11408A01122

P11816A01122

P11814A01122
P11815A01122
P11409A01122

P12812A01122
P12813A01122
P12814A01122

P12811A01122

O

P
Q

P10903A01122

P11510A01122
P11610A01122

N P00102N12042

P12810A01122

P12809A01122

P11817A01122

PIEZA DESCRIPCIÓN          PIEZA#

Tubo larguero

Conector de tubo larguero 2

Poste 1

Casquillo

Cubierta de la base

Base

Poste 2

Viga del arco superior 1

Viga del arco superior 2

Viga de la cubierta 1

Viga de la cubierta 2
Viga de la cubierta 3

Viga de la cubierta 4

Conector 1

Conector 2

Barra de soporte 2

Barra de soporte 3
Barra de soporte 4

Conector de tubo de tela

Conector de tubo larguero 3
Tubo de tela 1
Tubo de tela 2

Toldo

  Decoración del poste

Decoración de la viga

Conector de tubo larguero 1

Barra de soporte 1


	878763-E
	878763-X.pdf



